
Patient education 
(.pcgbmedDEPRESSION), 

Therapy, AND
Start SSRI as first-line monotherapy

(.pcgbmedDEPRESSIONMEDICATION)

Adolescent Depression Screening and Management

PHQ-2

Suicidal,  
homicidal, or psychosis

Positive screen AND
PHQ-9 ≥5  or CAD-MDD 

positive

Major Depressive Disorder:
Moderate

PHQ9 10-14 or CAT-DI 50-64

Major Depressive Disorder:
Moderately Severe

PHQ9 15-19  or CAT-DI 65-79

Major Depressive Disorder: 
Severe

PHQ-9 ≥ 20 or CAT-DI ≥80

Patient education 
(.pcgbmedDEPRESSION)

AND
Therapy

Patient education 
(.pcgbmedDEPRESSION),

Therapy,  Start SSRI
(.pcgbmedDEPRESSIONMEDICATION),

AND
Psychiatry for medication management

Use suicide screener OR 
Escort to ER

Escitalopram (Lexapro) 2.5-5 mg/d à max 20 mg/d SSRI Tablet or liquid. CYP450 2c19. Lower dose needed in 15% of Asians. $10-60. 
Sertraline (Zoloft) 12.5-25 mg/d à max 200 mg/d SSRI Tablet or liquid. Fewer interactions. CYP450 2d6 . Lower dose needed in 10% of Blacks. $9-20.
Citalopram (Celexa) 5-10 mg/d à max 40 mg/d SSRI Tablet or liquid. QTc prolongation. Fewer interactions. CYP450 2c19. Lower dose needed in 15% of Asians. $4-15. 
Fluoxetine (Prozac) 5-10 mg/d àmax 60mg/d SSRI Tablet, capsule, liquid. Good w/ adherence issues. Slow onset. Lower dose needed in 10% of Blacks. $4-20
*** Remain on initial dose for at least one week before attempting increase. Full benefits from any dose should not be expected until after 4-8 weeks. *** 

Check tolerability within 2 weeks, then measure PHQ-9 every 4 weeks
via MyChart, phone, or in person

Continue SSRI ≥ 6 months
After 4-8 weeks, increase dose or 
switch to other first-line option

AND/OR initiate Therapy

If ≥3 months, consider Psychiatry

If increased agitation, 
refer to Psychiatry 

PHQ-9 < 5 PHQ-9 ≥ 5
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Mild Depression
PHQ9  5-9 or CAT-DI 30-49

Patient education
(.pcgmedSTRESS,

.pcgbmedNEGATIVETH,
pcgmedRELAX,

pcgmedRELATIONS)


